S6



PACKAGE LEAFLET: INFORMATION FOR THE USER

Claforan powder for Solution for Injection 500mg
Claforan powder for Solution for Injection 1g
Cefotaxime (as Cefotaxime Sodium)
Is this leaflet hard to see or read?
Read all of this leaflet carefully before you start
treatment with this medicine
• Keep this leaﬂet. You may need to read it again.
• If you have any further questions, ask your doctor nurse.
• If any of the side eﬀects gets serious, or if you notice any side
eﬀects not listed in this leaﬂet, please tell your doctor or
nurse.
In this leaflet:
1. What Claforan is and what it is used for
2. Before you have Claforan
3. How to have Claforan
4. Possible side eﬀects
5. How to store Claforan
6. Further information
1.What Claforan is and what it is used for
The name of your medicine is Claforan Powder for Solution for
Injection 500mg or Claforan Powder for Solution for Injection
1g (called Claforan throughout this leaﬂet). Claforan contains a
medicine called Cefotaxime. This belongs to a group of
medicines called antibiotics. It works by killing the bacteria
that cause infections.
Claforan is used for infections of the:
• Respiratory tract such as chest and lungs
• Bladder and urethra (the tube which carries urine from the
bladder)
• Blood - sometimes called ‘septicaemia’
• Skin and underneath the skin, including muscle –
sometimes called “soft tissue”
• Joints and bones – including your hips and knees
• Genital tract in women - including infections of the uterus,
fallopian tubes and ovaries that can happen pre, post and
during pregnancy
• Gonorrhoea - a type of sexually transmitted disease
It can also be used to treat other infections, such as
meningitis.
It can also be used before some operations, to stop an
infection happening.
2.Before you have Claforan
Do not have Claforan if:
X You are allergic (hypersensitive) to Claforan or any of the
other ingredients of Claforan (see Section 6: Further
Information).
Signs of an allergic reaction include: a rash, swallowing or
breathing problems, swelling of your lips, face, throat or
tongue.
X You are allergic to cephalosporins
X Claforan is sometimes mixed with lidocaine. In this case do
not have this injection if:
. You are allergic to lidocaine or other local anaesthetics
. Your child is younger than 30 months
. You have heart disease, problems with your heartbeat or
severe heart failure
Do not have this medicine if any of the above applies to you. If
you are not sure, talk to your doctor or nurse before having
Claforan.
Take Special Care with Claforan
Check with your doctor or nurse before having this medicine
if:
You are allergic to any antibiotics, particularly an antibiotic
called penicillin
You have kidney problems
You are on a sodium controlled diet
You have ever had severe diarrhoea after taking some
antibiotics ('Pseudomembranous colitis').
If you experience severe diarrhoea, you should
contact your doctor straight away as you may need urgent
medical attention.
Taking other medicines
Please tell your doctor or nurse if you are taking or have
recently taken any other medicines. This includes medicines
you buy without a prescription, including herbal medicines.
This is because Claforan can aﬀect the way some other
medicines work. Also some medicines can aﬀect the way
Claforan works.
In particular, check with your doctor if you are taking any of
the following:
• Aminoglycoside antibiotics - including gentamicin,
streptomicin, neomycin, kanamycin, amikacin or tobramycin
• Water tablets (diuretics) such as furosemide, etacrynic acid
• Probenecid – used for gout
Tests
If you require any tests (such as blood, urine or diagnostic),
while taking this medicine, please make sure your doctor
knows that you are taking Claforan.
Pregnancy and breast-feeding
Talk to your doctor or nurse before you are given Claforan if
you are pregnant, might become pregnant or are
breast-feeding.
Ask your doctor or pharmacist for advice before taking any
medicine if you are pregnant or breast-feeding.
Driving and using machines
You may start to move abnormally, suﬀer from sudden
involuntary muscle contractions, dizziness or feel less alert. If
this happens, do not drive or use any tools or machines.

If you stop having Claforan
It is important that the course of treatment your doctor has
prescribed is ﬁnished. Do not stop having Claforan just
because you feel better.
4.Possible side effects
Like all medicines, Claforan can cause side eﬀects, although
not everybody gets them.These side eﬀects are usually mild
and last for a short time.
Tell your doctor straight away if you notice any of the
following serious side effects - you may need urgent
medical treatment if:
• You have an allergic reaction. The signs may include: rash,
itching, fever, diﬃculty in breathing or wheezing, chills,
swelling
•You have blistering of the skin,mouth,eyes or genitals. This
may be something called ‘Stevens-Johnson syndrome’ or ‘Toxic
Epidermal Necrolysis’ or Acute generalised exanthematou’s
pustulosis (AGEP)
• You have sudden involuntary muscle contractions or begin
to lose consciousness. This is called “encephalopathy”
• You feel your heart ﬂutter
• Severe watery diarrhoea, possibly with blood and mucus
('Pseudomembranouscolitis')
• you notice changes in the way your kidneys are working
Tell your doctor or nurse if any of the following side
effects get serious or lasts longer than a few days:
• You bruise more easily and get more infections than
usual.This could be because of a blood disorder.
• Reactions at the site of the injection including reddening of
the skin, pain or swelling
• Feeling or being sick (vomiting),diarrhoea
• Feeling tired or unwell
• Dizziness or headache
• Liver problems such as jaundice or hepatitis that may cause
your eyes or skin to go yellow and your urine to become
darker.
• Fits
• Irregular heartbeat(palpitations)
• Diﬃculty breathing, wheezing, tightness in the chest
(something called “bronchospasm”)
• Skin rash
• Blood in your urine. This could be due to a kidney problem
(called interstitialnephritis)
• Fever
• Infection
Other side effects include:
• Blood and kidney problems or changes in the way your
kidney works.
These would show up in the results of blood tests.
• A Jarisch-Herxheimer reaction that may cause skin rash,
itching, fever, blood and liver problems, diﬃculty in breathing
and joint discomfort.
Reporting of side effects
If you notice side eﬀects, please contact your doctor or
pharmacist. This also applies to side eﬀects not listed in this
package leaﬂet. You can also report side eﬀects directly to the
Pharmacovigilance.EG@sanoﬁ.com By reporting side eﬀects,
you can help provide more information about the safety of
this medicine.
5.How to store Claforan
• Keep out of the sight and reach of children
• Do not use Claforan after the expiry date which is stated on
the label and carton. The expiry date refers to the last day of
that month
• Vials of Claforan powder must not be stored above 30°C
• After being mixed with water for injections (reconstituted),
vials of Claforan should be used within 24hours
• Once reconstituted ,Claforan can be stored in the fridge for
up to 24 hours
• If the reconstituted solution is not used within 24 hours, the
unused solution should be discarded.
• Claforan can also be mixed with 1 percent lidocaine and
should be used straight away.
6. Further Information
What Claforan contains
• The active substance is cefotaxime
• There are no other ingredients.
What Claforan looks like and contents of the pack
• Claforan is a white to pale yellow-white crystalline powder
and each vial contains 500mg or 1g of cefotaxime
• The vials are boxes in packs of 1, 10, 25 or 50. Not all pack
size may be marketed.
• Claforan powder will be mixed with the water for injections
to make a straw-coloured solution which is ready for use as an
injection or an infusion (a drip)
Marketing Authorisation Holder :
The Marketing Authorisation Holder for Claforan is:
sanoﬁ-aventis Ireland ltd., T/A SANOFI
Citywest Business Campus
Dublin 24
Ireland
Manufacturer :
Claforan 1g: Sanoﬁ-Egypt
3 El Massaneh –El -Zaytoun, Cairo
Telephone : 02-22860000
Claforan 0.5g:Chemipharm Pharmaceuticals
6th of october city for SANOFI / Egypt s.a.e
This leaﬂet was last revised in April 2019
This leaflet was approved in May 2020

Important information about some of the ingredients of
Claforan
This medicinal product contains 48 mg of sodium per gram of
Claforan. This may be harmful to people on a low sodium or
low salt diet.
How Claforan is given
• Your medicine will normally be given to you by a doctor or
nurse
• It will be given by injection into a vein or muscle
• It can also be given as an infusion through a drip into a vein
How much Claforan is given
• Your doctor will decide on how much Claforan to give you
• The dose will depend on the type of infection and any other
illnesses you may have
• You may be given a diﬀerent dose depending on your weight
• The dosage and frequency of your treatment will depend on
your infection.
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Adults (18 years and over)
Mild to Moderate infection:
• 1g every 12hours
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Severe infection:
• Up to 12g each day
Children
Mild to Moderate infection:
• 100-150mg for every kilogram of body weight
• This is given once a day in 2 to 4 divided doses




Severe infection:
• Up to 200mg for every kilogram of body weight once a day

 

Babies
Mild to Moderate infection:
• The usual dose of Claforan is 50mg for every kilogram of
bodyweight
• This is given once a day in 2 to 4 divided doses
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PharmacovigilanceEG@sanoficom
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•If you have any kidney problems you may be given a lower
dose of Claforan.
The usual dose is:











Severe infection:
• 150-200mg for every kilogram of body weight once a day
and in divided doses
• This has been given once a day in divided doses
If you have more Claforan than you should
It is unlikely that your doctor or nurse will give you too much
medicine.
Your doctor and nurse will be checking your progress, and
checking the medicine that you are given. Ask them if you are
not sure why you are getting a dose of medicine.
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If you miss a dose of Claforan
Your doctor or nurse will have instructions about when to give
you your medicine. It is unlikely that you will not be given the
medicine as it has been prescribed. If you think that you may
have missed a dose, then talk to your doctor or nurse.
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